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TEST REPORT CERTIFICATION

Applicant : Mad Catz, Inc.
Manufacturer :  Mad Catz, Inc.
EUT Description : Mad Catz S.T.R.LK.E.M Mobile Gaming Keyboard
FCCID © P25D243114A
(A) MODEL NO. : 43114
(B) SERIAL NO. : N/A

(C)POWER SUPPLY :DC 3.7V; DC 5V From PC
(D)TEST VOLTAGE : DC 5V From PC Input AC 120V/60Hz
Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2013
Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this
test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for
the accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test
(EUT) is to be technically compliant with the FCC and IC requirements. This report contains data that
are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This:report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Apr.19" May.01, 2014  Report of date: May.21, 2014
Prepared by : A),g( /{;(yﬂﬂ, Reviewed by : g'\m/\
Lisa Liang / As t nny Lu/ Assiptant Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.10 :2009 PASS

ANSI C63.4 :2003
FCC Part 15: 15.209

e iotod Ermission Tt FCC Part 15: 15.247(d) PASS
adiated Emission Tes ANSI C63.10 :2009

ANSI C63.4 :2003

Conducted Sourious Emissi FCC Part 15: 15.247(a)(1) D ASS
n r m n
ONEUCTEE SPHTOHS EMISSIONS ANSI C63.10 :2009

Cartier F Sevaration Test FCC Part 15: 15.247(a)(1) D ASS
rrer Fr n r n
Artier rreauency separation 1es ANSI C63.10 :2009

20dB Bandwidth Test FCC Part 15: 15.215 o ass
n
e ANSI| C63.10 :2009

o ro | FCCPart1s: 15.247(a)(1) i) DASS
mber ng Frequen
umbe opping Frequency Tes ANSI C63.10 :2009

) FCC Part 15: 15.247(a)(1)(iii)
Dwell Time Test PASS
ANSI C63.10 :2009

" ok Ouot P g FCC Part 15; 15.247(b)(1)\ PASS
mum r
aximum Peak Output Power Tes ANSI C63.10 :2009

o e ool Teq FCC Part 15: 15.247(d) PASS
n m n
a ge Compliance Tes ANSI C63.10 :2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name : Mad Catz S.T.R.1.K.E.M Mobile Gaming Keyboard
Model Number . 43114

FCCID . P25D243114A

Radio . Buletooth3.0+EDR

Operation frequency : 2402MHz-2480MHz

Antenna . Integrated PCB Antenna, 2.78dBi PK gain

Modulation . GFSK, /4 DQPSK, 8-DPSK

Applicant :  Mad Catz, Inc.
7480 Mission Valley Road, Suite 101, San Diego, California,
92108, USA

Manufacturer : Mad Catz, Inc.
7480 Mission Valley Road, Suite 101, San Diego, California,
92108, USA

USB Cable : Unshielded, Detachabled, 1.1m

Date of Test - Apr.19~May.01, 2014

Date of Receipt : Apr.18, 2014

Sample Type :  Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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2.2.Tested Supporting System Details

No.| Description ACS No. |Manufacturer| Model Serial Number Approved type
MFCC DoC
N/A DELL PP09S N/A MBSMI ID: R41108

1. Notebook  [Power Cord: Unshielded, Detachabled, 1.8m
Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)

2.3.Block Diagram of Test Setup

| USBCable
AC Mains < Adapter Notebook EUT
I :5ig Board

(EUT: Mad Catz S.T.R.1.K.E.M Mobile Gaming Keyboard)

2.4.Test information

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode,
and select test channel.

Tested mode, channel, and data rate information
Frequency
Mode data rate (Mbps) Channel (MH?2)
Tx Mode 1 Low:CHO 2402
GFSK 1 Middle: CH39 2441
modulation 1 High: CH78 2480
Tx Mode 3 Low :CHO 2402
8-DPSK 3 Middle: CH39 2441
modulation 3 High: CH78 2480
Note: n/4ADQPSK modulation is same type modulation with 8-DPSK, and
according exploratory test, 8-DPSK will have worse emissions, so the final test
were only performed with GFSK and 8-DPSK modulation.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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2.5.Test Facility
Site Description

Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science &  Industrial  Park,Nantou,
Shenzhen, Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date; Mar.31, 2015

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in 3m chamber

Uncertainty for Radiation Emission test

3.22 dB(30~200MHz, Polarize: H)

3.23 dB(30~200MHz, Polarize: V)

3.49 dB(200M~1GHz, Polarize: H)

3.39 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

4.97dB (1~6GHz, Distance: 3m)

4.99dB (6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ C(_)nductlon Spurious 200 dB
emission test
Uncertainty for Output power test 0.73dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT
3.1. Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1, 1# Shielding AUDIX N/A N/A Apri7,14 | 1 Year
Room
2. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,13 | 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 Jan.22, 14 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 |May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
6. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
7. RF Cable Hubersuhner RG58 0100.6954.20# | Jan.22, 14 1 Year
8. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
9. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 101838 Jan.22, 14 1 Year
10. Oscilloscope Tektronix TDS3052B B026036 |May.16,13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
LISN LISNRB |
[ —

:50Q) Terminator

3.3. Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Mad Catz S.T.R.1.K.E.M Mobile Gaming Keyboard (EUT)

Model Number 143114
Serial Number :N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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3.5.

3.6.

3.7.

Operating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipment.
3.5.3. Letthe EUT work in test mode (TX Mode) and measure it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).
this provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram
of the test setup and photographs). Both sides of power line were checked for maximum
conducted interference. In order to find the maximum emission, the relative positions of
equipments and all of the interface cables were changed according to ANSI C63.4-2009 on
conducted Emission test.

The bandwidth of test receiver (R&S TEST RECEIVER ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on
Section 3.7.

Conducted Emission at Mains Terminals Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: P25D243114A page 3-3
Data: 1 File: DDATAZ014 Report DatalMMadcatzACS130H085.EM6 (4)
0 Level {dBu') Date: 2014-04-20

FCCPART 15 C

FCC PART 15 C (AVG)

40 2
u.15 2 5 1 2 H] 10 20 30
Frequency (MHz)
3ite no rlffconduction Data Nao HE S
Dis./Ant. 12014 E3HZ-Z5 LINE
Limit :FCC PART 15 C
Env./Ins. PZFLENCS A7 Engineer :Leo-Li
EUT :Mad Catz 3.T.R.I.E.E.M Mobile Gaming Kevhoard M/MN:43114
Power Rating :DC 5W From PC Input AC 120V/60Hz
Test Mode :Tx Mode
LIZN Cable Emission
Mo Freqg Factor Loss Feading Lewvel Limits Margin FEemark
(MH=z) (dE) (dE) (dBuV) (dBuV) (dBuV) [dE]
1 0.z0970 0.13 9,838 36.62 46,63 63.22 16.59 oF
2 0.26940 0.14 9,838 Z9.25 39,27 61,14 Z1.87 oF
3 0.38880 0.14 9,838 z1.66 31.68 £g.09 Z6.41 oF
4 Z.657 0.21 9,92 18.26 28.39 S6.00 Z27.61 oF
5 4,z99 0.25 9,94 15,69 Z58.88 S6.00 Z27.12 oF
& 4,717 0.26 == 15.80 z9.01 S6.00 Z6.99 oF

Femarks: 1.Emission Level=LI3N Factor+Cable Loss(Include 10d4dE pulse limit)
+Feading.
2.If the average limit iz met when useing a gquasi-peak detector.
the EUT shall ke deewmed to meet koth limits and messurement
with average detector iz unnecessarv.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 2 File: DXDATAZ014 Report Data'MMadcatzACS130H085.EMG (4)
Level {dBu') Date: 2014-04-29

FCCPART 15 C

FCC PART 15 C (AVG)

40
3 ]
4
i
A
u.15 2 5 1 2 Li] 10 20 30
Frequency (MHz)
Fite no r1fficonduction Data No H
Dis./Ant. 12013 EZHZ-Z5 NEUTRAL
Limit tFCC PART 15 C
Enwv./Ins. H-c IR o Engineer :Leo-Li
EUT :Mad Catz 3.T.R.I.E.E.M Mcobile Gawing Kevboard M/N:43114
Power Rating :DC 5W From PC Input AC 120W/60H=
Test Mode 1 Tx Mode
LISH Cable Ewmission
j(fu] Freg Factor Loss Reading Lewvel Limits Margin ERemark
[MHz) [dB) [dB) [dBuv) [dBuv) [dBuv) [dE)

1 0.15000 0.18 9.87 36.65 46,70 G600 13.30 QoF

2 0.Zes540 o.19 9.88 32.65 42 .72 5l1.14 15.42 QoF

3 0.32810 o.z0o 9.88 Z7.05 37.13 59.47 ZZ .34 QoF

4 0.47835 0.23 9.88 19.91 30.02 56.37 ZB.35 QoF

5 1.672 0.26 9.90 15.60 Z5.76 56.00 30.24 QoF

3 27.314 1.38 10.15 Z4.54 36.07 a0. 00 23.93 QF

Femarks: 1.Emission Lewvel=LI3N Factor+Cable Loss(Include 10dE pulse limit)
+Reading.
2.If the average limit iz met when useing a quasi-peak detector.
the EUT shall ke deewmed to meet koth limits and messurement
with average detector iz unnecessarv.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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4. RADIATED EMISSION MEASUREMENT
4.1.Test Equipment
Frequency rang: 30~1000MHz

Item| Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 13 1 Year
2 | EMI Spectrum Agilent E4407B |MY41440292| May.08, 13 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 | May.08, 13 1 Year
4 Amplifier HP 8447D | 2648A04738 | May.08, 13 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13 1 Year

3# Chamber
6 RF Cable MIYAZAKI CFD400-NL No 1 May.08, 13 1 Year
7 |Coaxial Switch Anritsu MP59B M74389 May.08, 13 1 Year
Frequency rang: above 1000MHz

Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |[Spectrum Analyzer Agilent E4407B MY 41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 10m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
10m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| [ PC System

[
Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —

ABSORBER 0.8m
(30cm maximum) TURN TABLE

_ (FIBRE GLASS)
A

AMP | [Spectrum Analyzer| | PC System -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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4.3.Radiated Emission Limit Standard: FCC 15.247

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.

4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.
4.4.1.Mad Catz S.T.R.I1.K.E.M Mobile Gaming Keyboard (EUT)

Model Number : 43114

Serial Number : N/A

4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turned on the power of all equipment.
4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter
and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna. Both horizontal and vertical polarization of
the antenna is set on Test. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.10-2009 on radiated
emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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The bandwidth of the Spectrum’s RBW is set at IMHz and VBW is set at 3MHz for peak
emissions measurement above 1GHz

This device is pulse Modulated, a duty cycle factor was used to calculated average level
based measured peak level.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.247 Limit.

Note: The duty cycle factor for calculate average level is -24.16dB, and average limit is
20dB below peak limit, so if peak measured level comply with average limit, the average
level was deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Duty cycle correct factor = 20log (Dwell Time*2/100ms) =-24.16

BB Agilent Spectium Anabyzer - Swerpt 54

Avg Type: Loﬁ-m
PN Wida —e= 1riQ: Frad Run
IFGain:Low Aren: 6 dB
Mkr1 731.0 ps
-90.77 dBm

]
|
i
'JHHL I“F*“r’*‘r‘l&-nW‘ \ﬂ ”-“J?L*iﬂ"ﬁ,*{l‘n\“#ll‘”ﬁ‘i‘wﬁil 'WL L.Jf(ﬂf'ﬂ’ "#rﬁfq

Center 2.441000000 GHz
Res BW 100 kHz

Span 0 Hz

#VBW 300 kHz Sweep 100.0 ms (1001 pts)

Ol

Trace/Detector

Select Trace

Clear Write

Trace Average

Max Hold

Min Hold

View Blari:.
Trace On

Avg Type: Loﬁ-m
e Trig: Ling
Aren: 6 dB

PHL): Wida
IFGain:Low

AMErd 3.096 ms

Ref -20.00 dBm 277 dB

Y] i Ml '"'1 1 B e A i By
‘]Il '||[ T’] Il N S r-.l |‘rr~Fl-._|"|_||!"i|.'|'_rr11:. |._|i,.|

i d ' J |

h" i .‘| ”ﬁ

G

Center 2.441000000 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 5.067 ms (1001 pts)

Note: The Dwell time less than 100ms.
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Frequency: 30MHz~1GHz

Data: 5 File: E:2014 Report Data'MMac Catz'\ACS130H085.EMG (G)
20 Level (dBu\im) Date: 2014-04-29
FCC PART 15 C (3M)
+dB
40—___ﬁ__ﬁ______J
w
0 30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. : 3w Chamber Data no. 1 5
Dis. / Ant.  3m 2013 CBLE112D 35375 Ant., pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / In=. : Z47C/65% Engineer : Leo-Li
EUT : Had Catz 3.T.R.I.K.E.H Mobile Gaming Keyhoard
Power rating : DC 5V From PC Input AC 120V/60Hz
Test Mode : Tx Mode
W/N:43114
Ant. Cable Emizsion
No . Fred. Factor Loss Reading Level Limits Hargin Remark
(MHz) {dB/m) (dE) (dEuv) (dBuV/m) (dBuV/m) (dE)
68.800 6.74 1.27 25.16 33.17 40.00 6.83 QF
144.460 11.65 1.58 17.36 30.5%9 43.50 12.51 QP
216.240 10.41 1.85 19.04 31.30 46.00 14.70 QP

291.900 13.
388.900 16.

1
2
3
4 264.740 13
5
&

Emission Level= Antenha Factor + Cable Loss + Reading.
The emission levels that are 20d4E below the official
limit are not reported.

Audix Technology (Shenzhen) Co.,

Ltd. Report No. ACS-F14157
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FCC ID: P25D243114A page 4-7
Data: 6 File: E:i2014 Report Data'MMac Catz'ACS13QH085EMG (G)
20 Level (dBul/im) Date: 2014-04-29

FCC PART 15 C (3M)

KB

40 T |

30 224. 418. 612. 806. 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. HE -
Dis. / Aint. : 3m 2013 CBLA112D 35375 int. pol. : VERTICAL
Limit : FCC PART 15 C (3M)
Env. / In=s. : 24*C/65% Engineer : Leo-=-Li
EUT : Had Catz 5.T.R.I.K.E.N Mobile Gaming Kevboard
Power rating : DC 5V From PC Input AC 120V/60Hz
Test Mode : Tx Mode
M/N:43114
Ant. Cable Emission
No. Frecg. Factor Lo== Reading Level Limits HMargin Remark
(MH=z) [ B/ m) (dE) [dBuV) (dBuW/m) (dBu¥V/m) (dE)
1 30.000 20.10 0.83 8.40 29.33 40.00 10.67 QP
2 &5.5800 6.74 1.27 22.07 30.08 40.00 9.82 QF
3 144.460 11.65 1.58 20.13 33.36 43 .50 10.14 QF
4 167.740 10.41 1.67 20.81 3z.89 43 .50 10.61 QF
5 192 .960 9.75 1.76 23.39 34.90 43.50 g.60 QF
] 432.550 17.05 2.55 14.62 39.:2:2 46.00 11.78 QF

Femark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emwission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Frequency: 1GHz~18GHz

Data: 49 File: G:2014 ReportMiMad Catz ACS130H085.EM6 (92)
120 Level (dBuvim) Date: 2014-05-01
FCC PART 15C PEAK
GilB
60

FCC PART 15C AV
6B

MWWM

e

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3w Chamber Data no. 1 49
Dis. / Aint. : 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / Ins. : 24%C/56% Engineer : Leo-Li
EUT : Had Catz S.T.R.I.K.E.H HNobile Gaming Eevboard
Power Rating : DC 5V From PC Input AC 120V/60Hz
Test Hode : GF3K Z450MHz Tx
M/ : 43114
Ant ., Cahble LHP Emission
No. Fredq. Factor Loss factor Reading Level Limits Hargin Remark
(HH=z) (dB/1m) (dB) (dE} (dBuV) (dBuV/m) (dBuV/m) (B}
1 2480,.000 28.36 5.91 358.70 96.55 94,92 74.00 =20.92 PFeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=hmp Factor
2. The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 50

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)

Level (dBu\im)

120

Date: 2014-05-01

FCC PART 15C_PEAK

60

6ilB

FCC PART 15C AV

M

6B

W

1000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

FPower Rating

Test Mode
M/N

Fregq.
(MHz)

1600, 2200, 2800, J400. 4000
Freguency (MHz)
: 3w Chamber Data no. S0
H 2013 3115 (4580) Ant. pol. : VERTICAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer Leo-Li

: Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard

: DC 5V From PC Input AC 1Z20W/60Hz

: GF3K Z480MHz Tx

: 43114

Ant. Cable LHP
Factor Loss factor
{(dB/m) (dE) {dB)
28.36 5.91 35.70

Emi=z=sion
Reading Level Limits HMargin Remark
(dBuv) {dBuV/m) {dBuV,/m) (dB)
B89 .45 B88.02 74.00 =14.02 Peak

Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor

The emission levels that are 204E below the official

Remarks: 1.

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 53

Level (dBu\im)
120

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)
Date: 2014-05-01

FCC PART 15C_PEAK

60

MW

WW

4000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :
Test Mode :
n/N

6800. 9600, 12400, 15200, 18000
Freguency (MHz)
: 3w Chamber Data no. 1 53
H 2013 3115 (4580) Ant. pol. : HORIZONTAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer : Leo-Li

Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
DC 5V From PC Input AC 120W/60Hz
GFSK Z450MHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 54

Level (dBuv//imj)
120

File: G:'2014 Report'MMad Catz\ACS13QHO085.EMG (92)
Date: 2014-05-01

FCC PART 15C PEAK

60

FCC PART 15C &Y

4000

3ite no.
Dis. / Aint.
Lirit
Env.
EUT

/ In=.

FPower Rating :

6800, a600. 12400. 15200. 18000
Frequency (MHz)

3m Chatbher Data no. : 54

3 2013 3115 (4580) int. pol. HORIZCONTAL

FCC PART 15C FPELE

24*C/0E% Engineer Leo-Li

Mad Catz 3.T.R.I.E.E.N Mokile Gamihg Kevhoard
DC 5V From PC Input AC 120V/60H=

Test Hode GF3K Z450MHz Tx
MW 43114
int. Cahle LMP Ewmission
Lo, Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [dE/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7440.000 36.47  11.09 35.41 45,65 &0.80 74,00 13.20 Peak
FEemwmarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading
—Ahmp Factor
2. The emission lewvels that are Z0dE kelow the official
limit are nhot reported.
Frequenc Peak level |Duty cycle factor AV level - .
a y yey Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7440 60.80 -24.16 36.64 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 55 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Level {dBuvim) Date: 2014-05-01
FCC PART 15C PEAK
6B
MMW
MM min
I
0 4000 6800, 9600. 12400, 15200. 18000
Freguency (MHz)
Site no. : 3m Chamber Data no. 1 55
Dis. / Aant. : 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limic : FCC PART 15C PEAK
Env. / Ins. : 24%C/56% Engineer : Leo-Li
EUT Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : GF3K Z450HHz Tx
n/N : 43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 56 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
Level (dBuimj) Date: 2014-05-01
120
FCC PART 15C PEAK
1
60 FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. : 56
Dis. / Ant. 3 2013 3115 (4580) int. pol. : WERTICAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode GFSK Z450MH=z T=
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7440.000 3e .47 11.09 35.41 50.23 62 .35 74.00 11.62 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7440 62.38 -24.16 38.22 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 57

Level (dBu\im)
120

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)

Date: 2014-05-01

FCC PART 15C_PEAK

60

4000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :
Test Mode :
n/N

6800. 9600, 12400, 15200, 18000
Freguency (MHz)
: 3w Chamber Data no. HER-
H 2013 3115 (4580) Ant. pol. : HORIZONTAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer : Leo-Li

Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
DC 5V From PC Input AC 120W/60Hz
GF3K Z441MHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 58 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
Level (dBuimj) Date: 2014-05-01
120
FCC PART 15C PEAK
60 1
FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. : 58
Dis. / Ant. 3 2013 3115 (4580) int. pol. HORTIZONTAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode GFSK Z441MH= T=
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7323.000 ie.21 11.03 35.44 47 .40 59.:z20 74.00 14.80 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7323 59.20 -24.16 35.04 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 59

Level (dBu\im)
120

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)

Date: 2014-05-01

FCC PART 15C_PEAK

60

it g ot

WW

4000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :
Test Mode :
n/N

6800. 9600, 12400, 15200, 18000
Freguency (MHz)
: 3w Chamber Data no. r 59
H 2013 3115 (4580) Ant. pol. : VERTICAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer : Leo-Li

Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
DC 5V From PC Input AC 120W/60Hz
GF3K Z441MHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 60 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
Level (dBuimj) Date: 2014-05-01
120
FCC PART 15C PEAK
1
60 FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. HE Y]
Dis. / Ant. 3 2013 3115 (4580) int. pol. : WERTICAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode GFSK Z441MH= T=
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7323.000 ie.21 11.03 35.44 46.57 55.67 74.00 15.33 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7323 58.67 -24.16 34.51 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 61 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

R

6B

WMMHWW
M

" 4000 1600. 2200, 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. &1
Dis. / Aint. H 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : GF3K 2441MHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {dB/m) {dE) (dEB) [dEuv) (dBEuV/m) {dBuV/m) (dEB)
1 2441.000 28.27 5.86 35.70 92 .25 90.68 74.00 =16.68 Peak
Pemarks: 1. Emission Levels Iintenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 204E below the official

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 62 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

M

6B

ﬁwﬁuh*hﬂwﬁftd“ﬁwu~LdHHHHMwH*ﬂww“““

" 4000 1600. 2200, 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. &2
Dis. / Aint. H 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : GF3K 2441MHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {dB/m) {dE) (dEB) [dEuv) (dBEuV/m) {dBuV/m) (dEB)
1 2441.000 28.27 5.86 35.70 95,97 94 .40 74.00 =20.40 Peak
Pemarks: 1. Emission Levels Iintenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 204E below the official

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 63 File: G:2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
FCC PART 15C_PEAK
6B
N W
xNMW
ot it
0 4000 6800. 9600, 12400, 15200, 18000
Freguency (MHz)
Site no. : 3w Chamber Data no. HE > ]
Dis. / Aint. : 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limic : FCC PART 15C PEAK
Env. / Ins. : 24%C/56% Engineer : Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : GF3K 240ZHHz Tx
n/N : 43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 64 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
Level (dBuimj) Date: 2014-05-01
120
FCC PART 15C PEAK
1
60 FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. HE TS
Dis. / Ant. 3 2013 3115 (4580) int. pol. : WERTICAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode GFSK Z402MH=z T=
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 Y206.000 35.95 10.97 35.46 51.14 62 .60 74.00 11.40 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7206 62.60 -24.16 38.44 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 65

Level (dBu\im)
120

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)
Date: 2014-05-01

FCC PART 15C_PEAK

60

mM hM

4000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :
Test Mode :
n/N

6800. 9600, 12400, 15200, 18000
Freguency (MHz)
: 3w Chamber Data no. HE -1
H 2013 3115 (4580) Ant. pol. : HORIZONTAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer : Leo-Li

Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
DC 5V From PC Input AC 120W/60Hz
GF3K Z4DZMHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 66 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
Level (dBuimj) Date: 2014-05-01
120
FCC PART 15C PEAK
60 !
FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. I BE
Dis. / Ant. 3 2013 3115 (4580) int. pol. HORTIZONTAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode GFSK Z402MH=z T=
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 Y206.000 35.95 10.97 35.46 45.96 60,432 74.00 15.58 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7206 60.42 -24.16 36.26 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 69 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

ISP S (S

6B

MWM,.WWM

" 1000 1600. 2200. 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. 69
Dis. / Aint. : 3w 2013 3115 (4580) Ant. pol. HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : GF3K 240ZHHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {(dB/m) (dE) =13 (dBuv) {dBuV/m) {dBuV,/m) (dB)
1 2402.000 28.18 5.80 35.70 95.02 93.30 74.00 =19.30 Peak

Pemarks: 1. Emission Levels Iintenna Factor + Cable Loss + Reading

-hmp Factor
The emission levels that
limit are hot reported.

are Z0dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 70 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

M

MM

6B

" 4000 1600. 2200, 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. TO
Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : GF3K 2402MHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {dB/m) {dE) (dE) [dEuv) (dBEuV/m) {dBuV/m) (dEB)
1 2402.000 28.18 5.80 35.70 a0.386 88.656 74.00 =14.66 Peak

Remarks: 1.
-hmp Factor

limit are hot reported.

Emission Level= Antenna Factor + Cable Loss + Reading

The emission levels that are 204E below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 71 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

WWW

6B

WW

" 1000 1600. 2200. 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. Tl
Dis. / Aint. : 3w 2013 3115 (4580) Ant. pol. : VERTICAL
Limic : FCC PART 15C PEAE
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : B=DPSK Z40ZMHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {(dB/m) (dE) =13 (dBuv) {dBuV/m) {dBuV,/m) (dB)
1 2402.000 28.18 5.80 35.70 90.03 B88.31 74.00 -14.31 Peak

Pemarks: 1. Emission Levels Iintenna Factor + Cable Loss + Reading

-hmp Factor
The emission levels that
limit are hot reported.

are Z0dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 72 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

MW

6B

W

" 1000 1600. 2200. 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. T2
Dis. / Aint. : 3w 2013 3115 (4580) Ant. pol. HORIZONTAL
Limic : FCC PART 15C PEAE
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : B=DPSK Z40ZMHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {(dB/m) (dE) =13 (dBuv) {dBuV/m) {dBuV,/m) (dB)
1 2402.000 28.18 5.80 35.70 94 .87 93.15 74.00 =-19.15 Peak

Pemarks: 1. Emission Levels Iintenna Factor + Cable Loss + Reading

-hmp Factor
The emission levels that
limit are hot reported.

are Z0dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 75

Level (dBu\im)
120

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)

Date: 2014-05-01

FCC PART 15C_PEAK

b st

; S
M

4000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :
Test Mode :
n/N

6800. 9600, 12400, 15200, 18000
Freguency (MHz)
: 3w Chamber Data no. HE -
H 2013 3115 (4580) Ant. pol. : HORIZONTAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer : Leo-Li

Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
DC 5V From PC Input AC 120W/60Hz
8=-DPSK Z40ZMHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 76 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
120 Level (dBuimj) Date: 2014-05-01
FCC PART 15C PEAK
1
60 FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. HEFS ]
Dis. / Ant. 3 2013 3115 (4580) int. pol. HORTIZONTAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode S-LP3K Z40ZMHz T=x
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 Y206.000 35.95 10.97 35.46 47.21 55.67 74.00 15.33 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7206 58.67 -24.16 34.51 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 77 File: G:2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
FCC PART 15C_PEAK
6B
60 M%ﬂ
et
0 4000 6800. 9600, 12400, 15200, 18000
Freguency (MHz)
Site no. : 3w Chamber Data no. HE
Dis. / Aint. H 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : 24%C/56% Engineer : Leo-Li
EUT Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard

Power Rating :
Test Mode :
n/N

DC 5V From PC Input AC 120W/60Hz
8=-DPSK Z40ZMHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 78 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
Level (dBuimj) Date: 2014-05-01
120
FCC PART 15C PEAK
1
60 FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. HEF =]
Dis. / Ant. 3 2013 3115 (4580) int. pol. : WERTICAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode S-LP3K Z40ZMHz T=x
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 Y206.000 35.95 10.97 35.46 46.37 57.835 74.00 16.17 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7206 57.83 -24.16 33.67 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 79 File: G:2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
FCC PART 15C_PEAK
6B
» WM
MW
0 4000 6800. 9600, 12400, 15200, 18000
Frequency (MHz)
Site no. : 3w Chamber Data no. HE |
Dis. / Aint. : 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limic : FCC PART 15C PEAK
Env. / Ins. : 24%C/56% Engineer : Leo-Li
EUT Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : B=DPSK :Z441MH=z Tx
n/N : 43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 80 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
Level (dBuimj) Date: 2014-05-01
120
FCC PART 15C PEAK
60 1 FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. HE=1u]
Dis. / Ant. 3 2013 3115 (4580) int. pol. : WERTICAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode S-LP3K Z441MH=z Tx
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7323.000 ie.21 11.03 35.44 4z .14 54.24 74.00 19.76 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7323 54.24 -24.16 30.08 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 81

Level (dBu\im)
120

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)

Date: 2014-05-01

FCC PART 15C_PEAK

60

MMW

4000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :
Test Mode :
n/N

6800. 9600, 12400, 15200, 18000
Freguency (MHz)
: 3w Chamber Data no. HER =31
H 2013 3115 (4580) Ant. pol. : HORIZONTAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer : Leo-Li

Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
DC 5V From PC Input AC 120W/60Hz
8-DPSK Z441MHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 82 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
120 Level (dBuimj) Date: 2014-05-01
FCC PART 15C PEAK
60 1
FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. HE =
Dis. / Ant. 3 2013 3115 (4580) int. pol. HORTIZONTAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode S-LP3K Z441MH=z Tx
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7323.000 ie.21 11.03 35.44 47.65 59.45 74.00 14.55 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MH2z) (dBuv/m) (dB) (dBuv/m)
7323 59.45 -24.16 35.29 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 83 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

M

6B

MW

" 4000 1600. 2200, 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. 83
Dis. / Aint. H 2013 3115 (4580) Ant. pol. HORIZONTAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : 8=DPSK Z441MHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {dB/m) {dE) (dEB) [dEuv) (dBEuV/m) {dBuV/m) (dEB)
1 2441.000 28.27 5.86 35.70 95.18 93.61 74.00 =19.561 Peak
Pemarks: 1. Emission Levels Iintenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 204E below the official

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 84 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

WWW

6B

M

" 4000 1600. 2200, 2800. 3400. 4000
Freguency (MHz)
Site no. : 3w Chamber Data no. g4
Dis. / Aint. H 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAEK
Env. / Ins. : 24%C/56% Engineer Leo-Li
EUT : Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard
Power Rating : DC 5V From PC Input AC 1Z0W/60Hz
Test Mode : 8=DPSK Z441MHz Tx
n/N : 43114
Ant. Cahle LHFP Emi==zion
No. Fregq. Factor Lo== factor Reading Level Limits HMargin Remark
(MHz) {dB/m) {dE) (dEB) [dEuv) (dBEuV/m) {dBuV/m) (dEB)
1 2441.000 28.27 5.86 35.70 a0.76 §9.159 74.00 =15.19 Peak
Pemarks: 1. Emission Levels Iintenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 204E below the official

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157




AUDIX ]

FCC ID: P25D243114A

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-38

Data: 85

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)

Level (dBu\im)

120

Date: 2014-05-01

FCC PART 15C_PEAK

60

6ilB

FCC PART 15C AV

,&ﬁwmuw#mvJ*”“J“““”ﬁahwﬂﬂwﬂulm$Mh“M~

6B

MMMM

1000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

FPower Rating

Test Mode
M/N

Fregq.
(MHz)

1600, 2200, 2800, J400. 4000
Freguency (MHz)
: 3w Chamber Data no. 85
H 2013 3115 (4580) Ant. pol. : VERTICAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer Leo-Li

: Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard

: 8=DPSK Z480MHz Tx

: DC 5V From PC Input AC 1Z20W/60Hz

: 43114

Ant. Cable LHP
Factor Loss factor
{(dB/m) (dE) {dB)
28.36 5.91 35.70

Emi=z=sion
Reading Level Limits HMargin Remark
(dBuv) {dBuV/m) {dBuV,/m) (dB)
a0.89 B89.46 74.00 =15.46 Peak

Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor

The emission levels that are 204E below the official

Remarks: 1.

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 86 File: G:'2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
1
FCC PART 15C_PEAK
6ilB
60

FCC PART 15C AV

WWWM

6B

1000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :

Test Mode
M/N

Fregq.
(MHz)

1600, 2200, 2800, J400. 4000
Freguency (MHz)
: 3w Chamber Data no. HEE =1
H 2013 3115 (4580) Ant. pol. HORIZONTAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer Leo-Li

: Had Catz 5.T.R.I.K.E.H Mobile Gaming Keyboard

: 8=DPSK Z480MHz Tx
43114

DC 5V From PC Input AC 120W/60Hz

Ant. Cable LHP
Factor Loss factor
{(dB/m) (dE) {dB)
28.36 5.91 35.70

Emi=z=sion
Reading Level Limits HMargin Remark
(dBuv) {dBuV/m) {dBuV,/m) (dB)
95.48 94.05 74.00 =-20.05 Peak

Emission Level= Antenna Factor + Cable Loss + Reading

Remarks: 1.

-hmp Factor

The emission levels that are 204E below the official

limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 89

Level (dBu\im)
120

File: G:'2014 ReportMMad Catz\ACS13QHD85.EMG (92)

Date: 2014-05-01

FCC PART 15C_PEAK

60

S TS St i

4000

Site no.
Dis. / Aint.
Limic

Env. / Ins.
EUT

Power Rating :
Test Mode :
n/N

6800. 9600, 12400, 15200, 18000
Freguency (MHz)
: 3w Chamber Data no. 1 89
H 2013 3115 (4580) Ant. pol. : VERTICAL
: FCC PART 15C PEAEK
: 24%CS56% Engineer : Leo-Li

Mad Cacz 5.T.R.I.K.E.H Mobile Gaming Keyboard
DC 5V From PC Input AC 120W/60Hz
8-DPSK Z480MHz Tx

43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Data: 90

Level (dBuv//imj)
120

File: G:'2014 Report'MMad Catz\ACS13QHO085.EMG (92)
Date: 2014-05-01

FCC PART 15C PEAK

60

FCC PART 15C &Y

4000

3ite no.
Dis. / Aint.
Lirit
Env.
EUT

/ In=.

FPower Rating :

6800, a600. 12400. 15200. 18000
Frequency (MHz)

3m Chatbher Data no. HE=1u]

3 2013 3115 (4580) int. pol. : WERTICAL

FCC PART 15C FPELE

24*C/0E% Engineer Leo-Li

Mad Catz 3.T.R.I.E.E.N Mokile Gamihg Kevhoard
DC 5V From PC Input AC 120V/60H=

Test Hode S-DP3EK Z450MHz Tx
MW 43114
int. Cahle LMP Ewmission
Lo, Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) [dE/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7440.000 36.47  11.09 35.41 45,78 EB.93 74,00 15.07 Peak
FEemwmarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading
—Ahmp Factor
2. The emission lewvels that are Z0dE kelow the official
limit are nhot reported.
Frequenc Peak level |Duty cycle factor AV level - .
a y yey Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7440 58.93 -24.16 34.77 54 Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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FCC ID: P25D243114A page 4-42
Data: 91 File: G:2014 ReportMMad Catz\ACS13QHOB5.EMG (92)
120 Lewvel (dBuvim) Date: 2014-05-01
FCC PART 15C PEAK
GilB
1
” MMW
‘.__WWW;W
NMaWk
0 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. : 3w Chamber Data no. P9l
Di=. / Ant. : 3m 2013 3115 (4580) int. pol. : HORIZONTLL
Limit : FCC PART 15C PEAEK
Env. / In=. : 24%C/56% Enginesr : Leo=-Li
EUT : Mad Catz S.T.R.I.EK.E.H Mobile Gaming Eevboard

FPower Rating
Test Hode
/N

: DC 5V From PC Input AC 120V/60Hz
: B-DPSK 2480MHz Tx
: 43114

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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FCC ID: P25D243114A

AUDIX Technology (Shenzhen) Co., Ltd.
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Data: 92 File: G:2014 Report'M'Mad Catz\ACS130H085.EMG (92)
120 Level (dBuimj) Date: 2014-05-01
FCC PART 15C PEAK
1
60 FCC PART 15C oW
0 4000 6800, a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. 3m Chatbher Data no. HE=
Dis. / Ant. 3 2013 3115 (4580) int. pol. HORTIZONTAL
Lirit FCC PART 15C FPELE
Env. / Ins. Z4*C/0a% Engineer Leo-Li
EUT : Mad Catz 3.T.R.I.E.E.M Mokbile Gaming EKevboard
Power Rating : DC 5V From PC Input AC 1Z20V/60Hz
Test Mode S-LP3K Z450MH=z Tx
MW 43114
Ant. Cahle LMP Emission
Lo Fred. Factor Loss factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) 1dE) [dE) [dEuv) (dBuV/m) (dBuW/m) (dE)
1 7440.000 3e .47 11.09 35.41 46.32 55.47 74.00 15.53 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hmp Factor
Z. The emission lewels that are 20dB kbelow the official
limit are not reported.
Frequency Peak level |Duty cycle factor AV level Limit(dBuv/m) | Conclusion
(MHz) (dBuv/m) (dB) (dBuv/m)
7440 58.47 -24.16 34.31 54 Pass
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer|  Agilent E4446A US44300459 | May.08, 13 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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6. CARRIER FREQUENCY SEPARATION TEST
6.1.Test Equipment
Item |[Equipment Manufacturer [Model No. |Serial No. Last Cal. |Cal. Interval
1 | Spectrum Analyzer Agilent E4446A | US44300459 | May.08, 13| 1 Year

6.2.Limit

Frequency hopping systems shall have hopping channel carrier frequency separated by
a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is
greater. Alternatively, frequency hopping systems operating in the 2400-2483.5
MHz band may have hopping channel carrier frequencies that are separated by 25
kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is
greater, provided the systems operate with an output power no greater than 125

mwW.
6.3.Test Results.

EUT: Mad Catz S.T.R.I.K.E.M Mobile Gaming Keyboard

M/N: 43114

Test date: 2014-04-19

Pressure: 101.4+1.0 kpa

Humidity: 52.313.0%

Tested by: Leo-Li

Test site: RF Site

Temperature : 23.410.6°C

Test Mode Channel separation Conclusion
8-DPSK 1.0MHz PASS
GFSK 1.0MHz PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14157
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7. 20 DB BANDWIDTH TEST
7.1.Test Equipment
Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1. | Spectrum Agilent N9030A MY51380221| Oct.31, 13 1Year
7.2.Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth
may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under
which the equipment is operated.

7.3.Test Results
EUT: Mad Catz S.T.R.I.K.E.M Mobile Gaming Keyboard
M/N: 43114
Test date: 2014-04-19 Pressure: 101.4+1.0 kpa Humidity: 52.3£3.0%
Tested by: Leo-Li Test site:  RF Site Temperature : 23.410.6°C
Cable loss: 1 dB
CH 20dB bandwidth Limit
Test Mode (MH2) (KHz) (KHz)
2402 1038 N/A
GFSK 2441 1038 N/A
2480 1037 N/A
2402 1101 N/A
8-DPSK 2441 1044 N/A
2480 1034 N/A
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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GFSK
Test Frequency: 2402MHz

Agilentt Spectrum Analyzer - Dooupicd BW

= Dl 1003 el A 190, 20004
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STATUS
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Test Frequency: 2480MHz

Agilent Spectsum Analyzer - Cooupivd BW

Center Freq 2.480000000 GHz
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Sweep 3.2ms

4.29 dBm
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=20.00 dB

8-DPSK
Test Frequency: 2402MHz

Agilentt Spectrum Analyzer - Dooupicd BW

Center Freq 2.402000000 GHz

HlFGmincl o

Center Freq: 2.402000000 GHz
v Trig: Free Run

#Atten: 20 d8

R 1306 B0 Agw 191, 21004
Radie Std: Nene
AvgHald= 10110
Radio Device: BTS

Ref Dffset 1 dB
Rel 11.00 dEBm

#HRes BW 30 kHz

Occupied Bandwidth

#VBW 100 kHz

Total Power

944.83 kHz

Transmit Freq Error
x dB Bandwidth

-2.062 kHz
1.101 MHz

OBW Power
x dB

Span 3 MHz
Sweep 3.2ms

5.07 dBm

99.00 %
=20.00 dB

STATUS
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Test Frequency: 2441MHz

Agilentt Spectrum Analyzer - Dooupicd BW
: [ EMEECINT H Chi 1407 6% Apw 191, 2004
Center Freq 2.4441000000 GHz Center Fregq: 2.44 1000000 GHz Radie Std: Nene
e Trig:FreeRun AygHeld=>10/10
FIFGaincL o #Atten: 20 d8 Radio Device: BTS

Ref Dffset 1 dB
Rel 11.00 dEBm

Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 3.2ms

Occupied Bandwidth Total Power 5.19 dBm
932.43 kHz

Transmit Freq Error 1.213 kHz OBW Power 99.00 %
x dB Bandwidth 1.044 MHz x dB =20.00 dB

Test Frequency: 2480MHz

Agilentt Spectrum Analyzer - Dooupicd BW

L F =4 i CHi 142 B Agw 191, 20004
Center Freq 2.480000000 GHz Center Freq; 2.450000000 GHz Radio Std: None TracelDetectar
S Trig: Free Run AvgHeld== 10010
FIFGaincL o #Atten: 20 4B Radio Device: BTS

Ref Dffset 1 dB
Rel 11.00 dEBm

Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 3.2ms

Occupied Bandwidth Total Power 4.29 dBm
921.11 kHz

Transmit Freq Error 6.335 kHz OBW Power 99.00 %

x dB Bandwidth 1.024 MHz x dB =20,00 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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8. NUMBER OF HOPPING FREQUENCY TEST

8.1.Test Equipment

Item | Equipment | Manufacturer| Model No. Serial No. Last Cal. |Cal. Interval
Spectrum .
1 Analyzer Agilent E4446A | US44300459 | May.08, 13| 1 Year
8.2.Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

8.3.Test Results

EUT: Mad Catz S.T.R.I.K.E.M Mobile Gaming Keyboard
M/N: 43114
Test date: 2014-04-19 Pressure: 101.4+1.0 kpa Humidity: 52.3£3.0%
Tested by: Leo-Li Test site: RF Site Temperature : 23.410.6°C
Test Mode Number of channel Limit Conclusion
8-DPSK 79 >=15 PASS
GFSK 79 >=15 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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9. DWELL TIME

9.1.Test Equipment

Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. | Cal. Interval

1 | SPeCUUM | A gilent EA446A | US44300459 | May.08,13| 1 Year
Analyzer

9.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds
within a period of 0.4 seconds multiplied by the number of hopping channels employed.

9.3.Test Results

EUT: Mad Catz C.T.R.L.i Mobile Gamepad for iOS
M/N: 31263
Test date: 2014-05-04 Pressure: 101.2+1.0 kpa Humidity: 50.813.0%
Tested by: Leo-Li Test site: RF Site Temperature : 21 .410.6°C
Mode dwell time Limit Conclusion
DH1 (51hops/5s*0.4*79chanels*0.465ms =149.88ms <400ms PASS
GFSK' | DH3 [24hops/5s*0.4*79chanels*1.745ms =264.68ms <400ms PASS
DH5 |20hops/5s*0.4*79chanels*2.992ms=378.19ms <400ms PASS
DH1 |51hops/5s*0.4*79chanels*0.4817ms=155.26ms <400ms PASS
8-DPSK | DH3 |22hops/5s*0.4*79chanels*1.745ms =242.62ms <400ms PASS
DH5 [20hops/5s*0.4*79chanels*2.983ms =377.05ms <400ms PASS
Note: All the lower levels were signal from receiver’s, and should not considered
in here.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157
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Test Mode: GFSK
DH1
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Ref 11 dBm Atten 20 dB LEIHELE 720
k

ﬂJf J Juv lu' h

#UBH 168 kHz

Allowable CF for current span exceeded

StartFreq
2441 BAR0E GHz

Stop Freq
2441 BAR08 GHz

CF Step
166.000868 kHz
Auto Man

Freq Offset
000000080 Hz

. Agilent R T Marker

Mkrl 465 ps
e 'JI Select Marker
L 2 3 4

Atten 2@ dB

A () Normal
ly |1

‘ ‘||||1|| ||| ‘| ||l| ]' | I1’ || |
|| I ‘ "

Delta

Delta Pair
{Tracking Ref)
Ref A

| Span Pair
‘ Span Center

‘ Off

#VEH 188 kHz Sweep 1 v

Allowable CF for current span exceeded
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Gate Setup»

| DH3 |
Sweep
Atten 20 dB Swei%gémtz
§ .WL | N\ |
i ‘UW‘N )M}f i ‘J \.”d k

VJ\ |

Atten 26 dB

I} l"a' Ul I "'fr"‘f"ﬁ'"r"rl' o
l\ﬂ [

!

;3 Select Marker
1 2 3 4

]

Points
Bl

Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Fef A

Span Pair
Span Center

Off

More
1 of 2

#YBW 180 kHz

Allowable CF for current span exceeded
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DH5
- Agilent R T Sweep
Qtten 20 dR Sweep Time
Atten 28 dB £ 000
Sweep
Single Cont
Gate
Wy 0ff

Gate Setup»

Points
BA1
[ ;
Res BH 188 kHz #EH 188 kHz Sweap 5 ts)
Allowable CF for current span exceeded
Marker
a Mkrl ns
Atten 20 dB Select arker
ﬁ, lF*ul‘lhl-‘rlﬂ‘wlI'--‘l |"||H|'f||"'1q|‘ J"ﬂ ||'.U"f'lﬁ-ﬂ ]'.'n lh"rl'l|‘-.r-1 lﬂ-"ﬁ-'lﬂll" ) J" Normal
LR LR |
Delta
i Delta Pair
{Tracking Ref)
Fef A
Span Pair
Span Center
Off
Al r |"|!1| i
U 1|"'“"’l i "ﬁ' ik vl
i i More
1of 2

#YEH 160 kHz

Allowable CF for current span exceeded
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Test Mode: 8DPSK
DH1
- Agilent

Ref 11 dBm Atten 26 dB

i

Atten 28 dB

f “hn ‘|H|W|u“ |H|w

u‘u“ |

Ll

# II_II E: H l 151 i l. H S

Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Frequencyr

Marker Table
oy 0ff

Marker All Off

Marker

:ﬁ Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref
Ref A

Span Pair
Span Center

Off

More
1 of 2

AlloWable CF for current span exceeded
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'l

Atten 26 dB

Atten 26 dB

1 qr""'r“uh"""L'“\'I"'f1f"’|llr'"'1|1["r"ﬁ”l|"1.p‘;q‘f'W" Wyl

#YEH 160 kHz

Allowable CF for current span exceeded

w'"p,q

R T Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Frequency

Marker Table
Wy 0ff

Marker All Off

——

More
2of 2

Marker

25 Select Marker
&1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Fef A

Span Pair

Span Center

Off

More
1 of 2
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DH5
- Agilent R T Sweep
Orten 20 dR Sweep Time
Atten 26 dB C 000 s
Sweep
| | Single Cont
Gate
Wy 0ff

Gate Setup»

JN i || i Wl h i

“ | Un“, |

Allowable CF for current span exceeded

Points
Bl

- Agilent R T Marker
a Mkrl ;
Atten 20 dB : 159|92?t ngkeg
| *Ir"“ll 1|| n. NII f"f \ ””r\‘lll'ﬂ ‘I“Hrd ‘1I|IhT'l'|i||'|||]'1l|J|n|r | Normal
’ Delta
i Delta Pair
{Tracking Ref)
Fef A
Span Pair
Span Center
\ Off
%}l lhl"" {J ” h]"‘ IA ﬁj‘ Ir'~|f|||"."'||1ul "J ""h"um\rﬂ fﬁr =
l ‘ P i More
: 1of 2

#YBW 180 kHz

Allowable CF for current span exceeded

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14157




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: P25D243114A page 10-1

10. MAXIMUM PEAK OUTPUT POWER TEST
10.1.Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal.
Interval
Power Meter Anritsu ML2487A | 6K00002472 | May.08, 13 1 Year
Power Sensor Anritsu MA2491A 033005 May.08,13 | 1 Year
10.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts.

10.3.Test Procedure

1. Connected the EUT’s antenna port to power meter Via suitable attenuator.

2. Read the peak output power from power meter directly

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.
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10.4.Test Results
EUT: Mad Catz S.T.R.I.K.E.M Mobile Gaming Keyboard

M/N: 43114
Test date: 2014-04-19 Pressure: 101.2+1.0 kpa Humidity: 52.1+1.0%
Tested by: Leo-Li Test site: RF site Temperature:23.4+1.0 C

Cable loss: 1 dB

Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2402 -1.889 30
GFSK 2441 -1.726 30
2480 -2.607 30
2402 -1.876 30
8-DPSK 2441 -1.722 30
2480 -2.611 30

Conclusion: PASS
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11.BAND EDGE COMPLIANCE TEST
11.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent N9030A |MY51380221| Oct.31, 13 1Year
2 Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4877 | May.08, 13 1Year
4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year
11.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

11.3.Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to

2485.5MHz) from the band-edge use below produce:

1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental
emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

2. Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) This is pulse Modulation device a duty cycle factor was used to calculate average
level based measured peak level.

11.4.Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.
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Data: 51 File: 62014 ReportMMad Catz\ ACS130H085.EMG (92)
120 Level (dBuwim) Date: 2014-05-01
1
/-\ FCC PART 15C PEAK
G0

FCC PART 15C AV

\bﬂEmmu4¢wHHqukduwmﬁahhwmmmMquwwwqmwymﬂwmuwmﬁmmwwwwmmmwmw

2477

Jite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating :

Test Mode
M/N

2483.6

3 Chawber

3m 2013 3115

FCC PART 15C

24*C/58%

2490.2 2496.8 2503.4 2510
Frequency (MHz)
Data no. : 51
[4580) Int. pol. : VERTICAL
PELE
Engineer : Leo-Li

GF3K Z480MHz Tx

Mad Catz 3.T.R.I.E.E.M Mobhile Gaming Eevhoard
DC 5V From PC Input AC 1Z0V/60Hz

43114
Ant. Cahle
Factor Loss
[dE/m) [=0=h]
28.36 .91

i
28.316 i
28.40 5.94
Z8.40 5

LMP Emiszion

factor Reading Lewvel Limits Margin Remwark
[dBE) [dBuv) [dBuV/m) [dBuW/m) [dE)

35.70 §9.52 §5.09 74.00 -14.09 Feak
35.70 45.28 43 .86 74,00 30.14 Feak
35.70 47.01 45.65 74,00 28.35 PFeak
35.70 45.15 43.79 74.00 30.21 PFeak

Remark=s: 1.

Emis=zion Level= Antenna Factor + Cable Loss + Reading

—hmp Factor

The emission lewels that are Z0dE below the official
limit are not reported.
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Data: 52

File: G:2014 ReportMMad Catz\ ACS130H085.EMG (92)

Date: 2014-05-01

Level (dBuwim)
20

FCC PART 15C PEAK

60

FCC PART 15C A/

24%7

Zite no.
Di=z. / Ant.
Limit

Enwv. / Ins.
EUT

Power Rating :

Test Maode
M/N

2183.6 2490.2 2496.8 2603.4 2510
Frequency (MHz)

Jm Chanber I'ata no. : 52

3m 2013 3115 (4580) Ant., pol. : HORIZCONTAL

FCC PART 15C PEAE

24%C/ 56% Engineer : Leo-Li

GF3K 24850MHz Tx
43114

Mad Catz 3.T.R.I.K.E.N HNobhile Gaming Eevbhoard
DC 5V From PC Input AC 120V/60H=

int. Cable LVP

Factor Loss factor
[dE/m) (dE) (AR}

Z8.38 .91 35.70
Z8.38 5.9z 35.70
28.37 5.9z 35.70
Z28.40 5.94 35.70

Emiszion
Reading Lewvel Limits Margin Remwark
[dBuv) [ABuV/m) [dBuv/m) [dE)
26.20 94,77 74.00 -20.77 Peak
46.55 45.13 74.00 28.87 Peak
47.17 45.76 74.00 28.24 Peak
45,53 44,17 74.00 29.83 Peak

Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor

The emission lewels that are Z20dE below the official

limit are not reported.
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Data:

60

67 File: G:2014 ReportMMad Catz\ ACS130H085.EMG (92)
Level (dBuwim)
20

Date: 2014-05-01

FCC PART 15C PER

FCC PART 15[ A

B e e L k|

l]231I] 2329. 2348. 2367. 2386. 2405
Frequency (MHz)
Zite no. i S Chattber I'ata no. HEN -
Di=z. / Ant. ToSm 2013 3115 (4580) Ant. pol. : WERTICAL
Limirt : FCC PALRT 15C FPEALK
Env. / Ina. : 24%C/56% Engineer : Leo-Li
EUT i Mad Catz S.T.R.I.K.E.N HMobile Gaming Eevbhoard
Power Rating : DC 5V From PC Input AC 120V/60HE
Test Maode 1 GF3K Z402MHz Tx
M/ Pod3114
Ant. Cahle LMP Ewmission
Mo Fred. Factor Loss factor Reading Lewvel Limits Margin Remwark
[MH=) [dB/m) [dE) [dE) [dlBuW) [ABuV/m) [dBuv/m) (B
1 2353.890 Z28.08 5.73 35.70 47.31 45.42 74,00 2Z8.58 Peak
2 2390.000 Z8.1n8 5.78 35.70 45,61 44 .55 74,00 29.15 Peak
3 2400.000 28.18 5.80 35.70 Ez.15 EO.46 74,00 23.54 Peak
4 2401.865 28.18 5.80 35.70 a0.75 89.03 74.00 -15.03 Feak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor

2. The emission lewels that are Z0dE below the official

limit are not reported.
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Data: 68 File: G:2014 ReportMMad Catz\ ACS130H085.EMG (92)

Date: 2014-05-01

Level (dBuwim)
20

FCC PART 15C PER

60

FCC PART 15( @

! 7WMJ
TR P VRIS S I R S AN P S T P TR R B TRAT PRSI

0 2310 2329. 2348. 2367. 2386. 2405
Frequency (MHz)
Zite no. Jm Chanber I'ata no. HE 1=
Di=z. / Ant. 3 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limirt FCC PART 15C FPELAKE
Enwv. / Ins. 24%C/ 56% Engineer : Leo-Li
EUT i Mad Catz S.T.R.I.K.E.N HMobile Gaming Eevbhoard
Power Rating : DC 5V From PC Input AC 120V/60HE
Test Maode GF3KE 240ZMH=z Tx
M/ 43114
Ant. Cahle LMP Ewmission
No. Fred. Factor Loss factor Reading Lewvel Limits Margin Remwark
[MH=) [dB/m) [dE) (AR} [dlBuW) [ABuV/m) [dBuv/m) (B
1 2371.275 Z28.12 .76 35.70 45,47 44 .55 74,00 29.35 Peak
2 2390.000 Z8.1n8 5.78 35.70 44,45 4z .69 74,00 31.31 Peak
3 2400.000 28.18 5.80 35.70 EE5.00 5E3.z28 74,00 20.72 Peak
4 2401.865 28.18 5.80 35.70 a4,93 93.21 74.00 -19.21 Feak

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor

2. The emission lewels that are Z0dE below the official

limit are not reported.
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Data: 73 File: G:2014 ReportMMad Catz\ ACS130H085.EMG (92)

Date: 2014-05-01

Level (dBuwim)
20

FCC PART 15C PER

60

FCC PART 15¢C

e

0 2310 2329. 2348. 2367. 2386. 2405
Frequency (MHz)
Zite no. i S Chattber I'ata no. HErc
Di=z. / Ant. ToSm 2013 3115 (4580) Ant. pol. : HORIZONTALL
Limirt : FCC PALRT 15C FPEALK
Env. / Ina. : 24%C/56% Engineer : Leo-Li
EUT i Mad Catz S.T.R.I.K.E.N HMobile Gaming Eevbhoard
Power Rating : DC 5V From PC Input AC 120V/60HE
Test Maode 1 5-DP3K Z40ZMH=z Tx
M/ Pod3114
Ant. Cahle LMP Ewmission
No. Fred. Factor Loss factor Reading Lewvel Limits Margin Remwark
[MH=) [dB/m) [dE) (AR} (dBuv) [ABuV/m) [dBuv/m) (B
1 23838.090 28.15 5.78 35.70 45.71 44 .94 74,00 Z29.06 Peak
2 2390.000 Z8.1n8 5.78 35.70 45.10 43.34 74,00 30.66 Peak
3 2400.000 28.18 5.80 35.70 EE.E5 53.93 74,00 20.07 Peak
4 240z2.150 28.18 5.80 35.70 a4,72 93.00 74.00 -19.00 Feak

Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor

2. The emission lewels that are Z0dE below the official

limit are not reported.
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Data: 74

File: G:2014 ReportMMad Catz\ ACS130H085.EMG (92)

Date: 2014-05-01

Level (dBuwim)
20

4

FCC PART 15C Plk

60

mewmwwmwwqw \.

FCC PART 15[ &
3

2310

Zite no.
Di=z. / Ant.
Limit

Enwv. / Ins.
EUT

Power Rating :

Test Maode
M/N

2329,

Jm Chanber

3t 2013 3115

FCC PART 15C

24*%C/56%

G-DP3K 2402MH=z Tx

43114

Ant. Cahle
Factor Loss
[dE/m) [g=0=H]
Z8.14 5.7
Z8.1n8 5.78
28.18 5.80
28.18 5.80

LMF

factor

(dE)

2348. 2367. 2386. 2405
Frequency (MHz)
I'ata no. HEFE
[4530) Ant. pol. : VERTICAL
PELE
Engineer : Leo-Li

Mad Catz 3.T.R.I.K.E.N HNobhile Gaming Eevbhoard
DC 5V From PC Input AC 120V/60H=

Emiszion
Reading Lewvel Limits Margin Remwark
[dBuv) [ABuV/m) [dBuv/m) [dE)
46.55 44,76 74.00 29.24 Peak
45.38 43 .62 74.00 30.38 Peak
51.63 49.91 74.00 24.09 Peak
89.83 88.11 74.00 -14.11 Fesak

Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor

The emission lewels that are Z20dE below the official

limit are not reported.
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Data: 87 File: 62014 ReportMMad Catz\ ACS130H085.EMG (92)
120 Level (dBuwim) Date: 2014-05-01
1
FCC PART 15C PEAK
G0

FCC PART 15C AV

2477

Jite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating :

Test Mode
M/N

2483.6

3 Chawber

3m 2013 3115

FCC PART 15C

24*C/58%

2490.2 2496.8 2503.4 2510
Frequency (MHz)
Data no. : g7
[4580) Int. pol. : HORIZONTALL
PELE
Engineer : Leo-Li

G-DP3K Z480MHz Tx

43114
Ant. Cahle
Factor Loss
[dE/m) [=0=h]
28.36 .91

i
28.316 i
28.39 5.94
Z8.40 5

LVP
factor
[dB)

Mad Catz 3.T.R.I.E.E.M Mobhile Gaming Eevhoard
DC 5V From PC Input AC 1Z0V/60Hz

Emiszion
Reading Lewvel Limits Margin Remwark
[dBuv) [dBuV/m) [dBuW/m) [dE)
95.29 93.86 74.00 -19.86 Feak
44,46 43 .04 74,00 30.96 Feak
45.93 45.56 74,00 28.44 Feak
44,42 43 .06 74.00 30.94 Feak

Remark=s: 1.

Emis=zion Level= Antenna Factor + Cable Loss + Reading

—hmp Factor

The emission lewels that are Z0dE below the official

limit are not reported.
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Data: 88

File: G:2014 ReportMMad Catz\ ACS130H085.EMG (92)

Level (dBuwim)

Date: 2014-05-01

FCC PART 15C PEAK

60

FCC PART 15C A/

24%7

Zite no.
Di=z. / Ant.
Limit

Enwv. / Ins.
EUT

Power Rating :

Test Maode
M/N

2483.6

Jm Chanber

3t 2013 3115

FCC PART 15C

24*%C/56%

G-DP3K 2480MH=z Tx

43114
Ant. Cahle
Factor Loss
[dE/m) [g=0=H]
Z8.38 .91
Z8.38 5.9z
28.38 5.93
Z28.40 5.94

LMF

factor

(dE)

2490.2 2496.8 2603.4 2510
Frequency (MHz)
I'ata no. HE ==}
[4530) Ant. pol. : VERTICAL
PELE
Engineer : Leo-Li

Mad Catz 3.T.R.I.K.E.N HNobhile Gaming Eevbhoard
DC 5V From PC Input AC 120V/60H=

Emiszion
Reading Lewvel Limits Margin Remwark
[dBuv) [ABuV/m) [dBuv/m) [dE)
91.20 g89.77 74.00 -15.77 FPeak
44,96 43 .54 74.00 30.46 Peak
46.81 45.42 74.00 28.58 Peak
44,78 43 .42 74.00 30.58 Peak

Emission Lewel= Antenna Factor + Cable Loss + Beading

—Amwp Factor

The emission lewels that are Z20dE below the official

limit are not reported.
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12.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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